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Section 1: Report summary
Report Number: 272549TRFWL
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Nemko Italy S.p.A. L .
Via del Carroccio 4, 20853 Biassono, Italy. Specification: FCC 90

Section 1: Report summary

This report contains an assessment of apparatus against specifications based upon tests carried out on
samples submitted at Nemko Italy SpA.

Test specification:
FCC Part 90 Private land mobile services
Subpart | — General technical standards

Compliance status: Complies
Exclusions: None
Non-compliances: None

Report release history: Original release

Nemko Italy S.p.A.

Test location: Via del Carroccio 4, 20853, Biassono, Italy.

Registration number: 481407 (10 m Semi anechoic chamber)

These tests were conducted on a sample of the equipment for the purpose of demonstrating compliance with Part
90. Conducted measurements were performed in accordance with ANSI TIA-603-B-2002. Radiated tests were
conducted is accordance with ANSI C63.4-2003.

Note that the results contained in this report relate only to the items tested and were obtained in the period between
the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. All results contain in
this report are within Nemko Italy’s ISO/IEC 17025 accreditation.

Nemko Italy SpA. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for
use by the company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the
responsibility of such third parties. Nemko Italy SpA. accepts no responsibility for damages, if any, suffered by any
third party as a result of decisions made or actions based on this report.
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Section 2: Equipment under test

Report Number: 272549TRFWL

Specification: FCC 90

Section 2: Equipment under test

2.1 Identification of equipment under test (EUT)

| The following information identifies the EUT under test:

Type of equipment: Mobile Radio Unit
Product marketing name: VS4000

Model : VS4000 806-870
Code : 774-1052/01

Serial number: A0001

FCC ID: X5YVS4000-806-870
Date of receipt: 2014-11-03

Label
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Section 2: Equipment under test

Report Number: 272549TRFWL

Specification: FCC 90

2.2 Accessories and support equipment

The following information identifies accessories used to exercise the EUT during testing:

ltem # 1

Type of equipment: Digital Radio Test Set
Brand name: AEROFLEX

Model name or number: 3901

Serial number: 297001035

Nemko sample nhumber: -

Connection port: RF

Cable length and type:

ltem # 2

Type of equipment:

Tetra Signal Analyzer

Brand name: IFR

Model name or number: 2310

Serial number: 231001/010
Nemko sample nhumber: -
Connection port: RF

Cable length and type:
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Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy. Specification: FCC 90

Section 2: Equipment under test, continued

2.3 EUT description

Mobile Radio Unit: with the following accessories:
- FPG3 vehicular console 972-0562/03.01
- Vehicular Radio FPG3 Cable HPI-0127/01
- Vehicular multiple accessories cable HPI-0128/01
- FPGS3 Vehicular Environmental Microphone HPI-0191/01
-  FPG3 Gooseneck PTT Button HPI-0186/01
- Hand-held PTT microphone 1P54 HPI-0103/01
- Vehicular Speaker 774-0139/02
- Vehicular Speaker cable HPI-1315/01
- ANTENNA: 68720-42/023
2.4 Technical specifications of the EUT
Operating frequency: 809-824/854-869 MHz
Modulation type: /4 DQPSK
Occupied bandwidth: 25 kHz
Emission designator; 21KOD1E, 21K0D1W, 21K0OD1D
Antenna type: Equipment that has an external 50 Q RF connector
Power source Battery operated
Temperature range: -251t0 + 55°C
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Report Number: 272549TRFWL
Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, Italy. Specification: FCC 90

Section 2: Equipment under test, continued

2.5 EUT setup diagram
2)

1)

nnnnnn

V53000 GTW/B06-870

Digital Radio Test Set

|||||||

Tetra Sianal Analyzer
FR2310

aaaaaaaaaaaaaaaa

2.6 Operation of the EUT during testing

Transmitting at maximum power and normal modulation to:

1) 809.0125 MHz
2) 823.9875 MHz
3) 854.0125 MHz
4) 868.9875 MHz

2.7 Modifications incorporated in the EUT
There were no modifications performed to the EUT during this assessment.
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Section 4: Result summary
Report Number: : 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Section 3: Test conditions

3.1 Deviations from laboratory tests procedures
No deviations were made from laboratory test procedures.

Nemko

3.2 Test conditions, power source and ambient temperatures

Normal temperature, Temperature: 15-30 °C
humidity and air Relative humidity: 20-75 %
pressure test Air pressure: 860-1060 hPa
conditions

When it is impracticable to carry out tests under these conditions, a note to this effect
stating the ambient temperature and relative humidity during the tests shall be recorded
and stated.

Power supply range: The normal test voltage for equipment to be connected to the mains shall be the nominal
mains voltage. For the purpose of the present document, the nominal voltage shall be the
declared voltage, or any of the declared voltages +5 %, for which the equipment was
designed.
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Section 3: Test conditions, continued

3.3 Measurement uncertainty

Nemko S.p.A. measurement uncertainty has been calculated using the standard CISPR 16-4-2
“Specification for radio disturbance and immunity measuring apparatus and methods — Part 4-2:
Uncertainties, statistics and limit modeling — Uncertainty in EMC measurements”. All calculations have
been performed to provide a confidence level of 95 % and can be found in Nemko S.p.A. document

WML1002.

3.4 Test equipment

Equipment Manufacturer Model No. Asset/Serial No. N extcal
Trilog Broad Band Antenna Schwarzbeck VULB 9168 VULB 9168-242 2015/02
EMI receiver 20 Hz + 8 GHz R&S ESU8 100202 2015/02
EMI receiver 20 Hz + 3 GHz R&S ESCI 100888 2015/08
Hydraulic revolving platform Nemko RTPL 01 4.233 NCR
Turning-table R&S HCT 835 803/03 NCR
Antenna mast R&S HCM 836 529/05 NCR
Controller R&S HCC 836 620/7 NCR
Spectrum Analyzer 9kHz + 40GHz R&S FSEK 848255/005 2015/08
Semi-anechoic chamber Nemko 10m semi-anechoic 530 2016/09
chamber
Shielded room Siemens 10m control room 1947 NCR
Attenuator Aeroflex/Weinschel 24-20-34 CA0248 2015/08
Attenuator Aeroflex/Weinschel 24-10-34 0124BZ2456 2015/08
Notch Filter Nemko 400-500 2.437 NCR
High Pass Filter Wainwright WHKO0.8/13G-10EF SN1 2015/08
Tetra Signal Analyzer (*) IFR 2310 231001/055 2016/07
Climatic chamber Espec ARS 1100 4100000067 2015/02
Digital Radio Test Set (*) Aeroflex 3901 298001223 2015/07
Broadband preamplifier Schwarzbeck BBV 9718 9718-137 2015/10
Digital Radio Test Set (*) Aeroflex 3901 297001035 2015/07
Broadband preamplifier Schwarzbeck BBV 9718 9718-137 2015/09
Antenna 1 + 18 GHz Schwarzbeck STLP 9148 STLP9148-123 2015/02
Dual Coaxial coupler Amplifier Research DC7144 301249 09/2015
Dual Coaxial coupler Amplifier Research DC7435 301045 09/2015
Note: N/A = Not Applicable, NCR = No Cal Required, COU = CAL On Use
(*) Equipment supplied by manufacturer's

Page 9 of 49 |




Nemko

Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, ltaly

Section 4: Result summary

Report Number: : 272549TRFWL

Specification: FCC 90

Section 4: Result summary

4.1 FCC Part 90: Test results

The column headed 'Required' indicates whether the associated clauses were invoked for the apparatus
under test. The following abbreviations are used:

N No : not applicable / not relevant.
Y Yes : Mandatory i.e. the apparatus shall conform to these tests.
N/T Not Tested, mandatory but not assessed. (See report summary)

Part Test method | Test description Required | Result
§90.205 §2.1046 | Output power Y Pass
§90.207 §2.1047 Modulation Characteristics Y N
§90.221 §2.1049 | Bandwidth limitations (*) Y Pass
§90.210 §2.1051 Spurious Emissions at the antenna terminal Y Pass
§90.210 §2.1053 Field strength of spurious radiation Y Pass
§90.213 §2.1055 Frequency stability Y Pass
§90.214 Transient Behaviour Y N
§90.219 Use of boosters N
Note:

(*) According to FCC 11-63
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Nemko - .
eport Number; 272549TRFWL
Nemko Italy S.p.A. . .
Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Appendix A: Test results

Clause 90.205 Output power

Applicants for licenses must request and use no more power than the actual power necessary for
satisfactory operation. Except where otherwise specifically provided for, the maximum power that will be
authorized to applicants whose license applications for new stations are filed after August 18, 1995 is as
follows in FCC Part 90.205 (a) through (r).

For measurements conducted pursuant to paragraphs (a) and (b) of § 2.1046, all calculations and
methods used by the applicant for determining carrier power or peak envelope power, as appropriate,
on the basis of measured power in the radio frequency load attached to the transmitter output terminals
shall be shown. Under the test conditions specified, no components of the emission spectrum shall
exceed the limits specified in the applicable rule parts as necessary for meeting occupied bandwidth or
emission limitations.

Test date: 2014-11-04
Test results: Pass

Test data
— Power supply used +12 Vdc

Frequency Measured Output power Manufacturer's Rated LIMIT [W]
[MHZ] [W] Power [W] (Manufacturer’s rated
Power + 20%)
809.0125 11.7 10 12
823.9875 11.9 10 12
854.0125 11.7 10 12
868.9875 11.9 10 12

The RF Power maintains unchanged from 10,8 - 15,6 Vdc at 20° C.
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Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, ltaly

Appendix A: Test results
Report Number: 272549TRFWL

Specification: FCC 90

Test data
Power supply used: 13.5 Vdc

RBW 100 kHz RF Att 40 dB
Ref Lvl VBW 300 kHz M xer -20 dBm
45 dBm SwWr 5 ns Uni t dBm

45,
17 dB O f set I
40 |
30|
20|
10
0
- 10|
- 20
- 30
- 40
- 50
- 55
Center 809.0125 Mz 300 kHz/ Span 3 Mz
Dat e: 4.NOV. 2014 14:37:22
RBW 100 kHz RF Att 40 dB
Ref Lvl VBW 300 kHz M xer -20 dBm
45 dBm swr 5 s Uni t dBm
45,
17 dB O f set I
40
30|
20|
10
0
- 10|
- 20|
- 30
- 40
- 50|
- 55
Center 823.9875 Mz 300 kHz/ Span 3 Mz

Dat e: 4. NOv. 2014

14: 39: 46

The RF Power maintains unchanged from 10,8 - 15,6 Vdc at 20° C.
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Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, ltaly

Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data

Power supply used: 13.5 Vdc
RBW 100 kHz RF Att 40 dB
@Ref Lvl VBW 300 kHz M xer -20 dBmr
45 dBm SWI 5 s Uni t dBm
a5
17.7 dB O fset
40| |
30|
20|
10
0
- 10|
- 20
- 30
- 40|
- 50
Center 854.0125 Mz 300 kHz/ Span 3 Mz
Dat e: 4. NOV. 2014 14:44:16
RBW 100 kHz RF Att 40 dB
Ref Lvl VBW 300 kHz M xer -20 dBmr
45 dBm SWI 5 ns Uni t dBm
a5
17.7 OB O fsét !
40|
30|
20|
10
0
- 10|
- 20|
- 30
- 40
- 50
Cent er 868.9875 Mz 300 kHz/ Span 3 Mz
Dat e: 4. NOV. 2014 14:56:57
The RF Power maintains unchanged from 10,8 - 15,6 Vdc at 20° C.
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Set up photo
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Appendix A: Test results
Nemko .
Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Clause 90.207 Modulation characteristics

Unless specified elsewhere in this part, stations will be authorized emissions as provided for in
paragraphs (b) through (n) of this section.

§ 2.1047 Measurements required: Modulation characte  ristics.

(a) Voice modulated communication equipment. A curve or equivalent data showing the frequency
response of the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted. For
equipment required to have an audio low-pass filter, a curve showing the frequency response of the
filter, or of all circuitry installed between the modulation limiter and the modulated stage shall be
submitted.

(b) Equipment which employs modulation limiting. A curve or family of curves showing the percentage of
modulation versus the modulation input voltage shall be supplied. The information submitted shall be
sufficient to show modulation limiting capability throughout the range of modulating frequencies and
input modulating signal levels employed.

(c) Single sideband and independent sideband radiotelephone transmitters which employ a device or
circuit to limit peak envelope power. A curve showing the peak envelope power output versus the
modulation input voltage shall be supplied. The modulating signals shall be the same in frequency as
specified in paragraph (c) of §2.1049 for the occupied bandwidth tests.

(d) Other types of equipment. A curve or equivalent data which shows that the equipment will meet the
modulation requirements of the rules under which the equipment is to be licensed.

Test date: --

Test results: NA
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Report Number: 272549TRFWL

Specification: FCC 90

@emko

Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, ltaly

Clause 90.221 Adiacent Channel Power

Unless specified elsewhere, channel spacings and bandwidths that will be authorized in the following
frequency bands are given in the following table:

STANDARD CHANNEL SPACING/BANDWIDTH

Frequency band (MHz) Channel spacing (kHz) Authorized bandwidth (kHz)
4 # ok
406-512° '6.25 520/11.25/6
806-809/851-854 125 ©20
809—824/854-869 25 90
"E
929-930 25 20
4 # ok

! For stations authorized on or after August 18, 1095

? Bandwidths for radiolocation stations in the 420450 MHz band and for stations operating in bands subject to this footnote will
be reviewed and authorized on a case-by-case basis

3 Operations using equipment designed to operate with a 25 kHz channel bandwidth will be authorized a 20 kHz bandwidth.
Operations using equipment designed to operate with a 12.5 kHz channel bandwidth will be authorized a 11.25 kHz bandwidth.
Operations using equipment designed to operate with a 6.25 kHz channel bandwidth will be authorized a 6 kHz bandwidth. All
stations nmst operate on channels with a bandwidth of 12.5 kHz or less beginming January 1. 2013, unless the operations meet the
efficiency standard of §90.203()(3).

* & %

% Operations using equipment designed to operate with a 25 kHz channel bandwidth may be authorized up to a 22 kHz bandwidth
if the equipment meets the Adjacent Channel Power limits of § 90.221

12

(c) Maximum adjacent power levels for frequencies above 700MHz:

Frequency Offset Mazximum ACP (dBc) for Maximum ACP (dBc) for
devices less than 15 watts devices 15 watts and above
25 kHz -55 dBc -55 dBc
50 kHz -65 dBc -65 dBc
75 kHz -65 dBc -70 dBc

In any case, no requirenient in excess of -36 dBm shall apply.

(d) On any frequency removed from the assigned frequency by more than 75 kHz. the attenuation of any
emission must be at least 43 + 10 log (P) dB.

Test date: 2014-11-04
Test results: Pass
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Via del Carroccio 4, 20853, Biassono, ltaly

Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data
Occupied Bandwidth:

45,

4

RBW 500 Hz RF Att 40 dB
® Ref Lvl vBW 1 kHz M xer -20 dBmr
45 dBm SwWr 1.5 s Uni t dBm
17 dB| Of f set
40|
|
30| ‘ |
20| ‘
10
0
-10
-20
-30
-40
-50
- 55
Cent er 809.0125 MHz 7.29 kHz/ Span 72.9 kHz
Dat e: 4. NOvV. 2014 16:59: 39
RBW 500 Hz RF Att 40 dB
Ref Lvl VBW 1 kHz M xer -20 dBmr
45 dBm SwWr 1.5 s Uni t dBm
17 dB| Of fset
Cent er 823.9875 MHz 7.29 kHz/ Span 72.9 kHz

Date: 4. NOv. 2014

14:31: 57
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Appendix A: Test results
Report Number: 272549TRFWL

Specification: FCC 90

Occupied Bandwidth

Dat e: 4. NOV. 2014 15:07: 39

RBW 500 Hz RF Att 40 dB
Ref Lvl VBW 1 kHz M xer -20 dBm
45 dBm SWr 1.5 s Uni t dBm
17.7 HB Of fsft ‘
40 - [ A
N
|
30 |
| A
20 ‘
101 1M ¥
0
-10
-20
-30
-40
-50
- 55
Center 854.0125 Mz 7.29 kHz/ Span 72.9 kHz
Dat e: 4.NOV. 2014 14:52: 08
RBW 500 Hz RF Att 40 dB
Ref Lvl VBW 1 kHz M xer -20 dBm
45 dBm SwWr 1.5 s Uni t dBm
17.7 HB O fsét
40 [ A]
N
|
30 } i
20 ‘
10 1VA VA
0
-10
-20
- 304 LXY
-40
-50
-55
Center 868.9875 Mz 7.29 kHz/ Span 72.9 kHz

Frequency, MHz 26 dB bandwidth, kHz

809..0125 21.33
823.9875 21.18
854.0125 21.18
868.9875 21.18

Page 18 of 49 |




C@emko

Nemko Italy S.p.A.
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data
Adiacent channel Power 809.0125 MHz

Lovel Offsats ON

TETRA Adjacent Channol Power dua 1

Offsat Frequancy
(Channel Number)

75 kHz (-3)

50 kHz (-2)

25 kHz (-1)

+25 kHz (+1)

+50 kHz (+2)

+75 kHz (+3)

i Avu(‘n‘rju Tx PDW‘BI. 40.06 4!i3;‘;l T

Limit

-65.00 dBc

i5.00 dBc |

-55.00 dBc

-55.00 dBc |

-65.00 dBc

65.00 dBc

Measured
Value

-70.46 dBc

-66.21 dBc

-56.55 dBc

-56.44 dbc

-66.17 dBc

-7042 dBc

0 Modulalion

PASS
PASS
PASS
PA

PASS

PASS
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data

ACP 823.9875 MHz

6500 dBc

5500 dBc

55.00 difke

6500 dBc

65.00 dBc

6606 dbc

5579 dBe

5566 dibc

-66.02 B

6366 dBc

Average Tx. Power:. 3991 dBm

) (DD
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data
ACP 854.0125 MHz

b 29 it

5500 diic Sh4l dibc

8500 dik 6500 dik

+75 kHz (+3) 6500 dibc T060 dic

Average Tx Power: 3968 dBm

70 Ilti.

iifle

i B2 .27 fifi A% fifi.fr2
o e e e

w2kHE  oblkl e
(1) ()

6z
¢

7
{+1)
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Test data

ACP 868.9875 MHz

MS (Single)  ChFrea.: 660587500 Mtz

QM NUB(TS1) Input Level - 4000 didm Channel Frequency

IfP: MAX SENS  Bursts to Average - 200/200 568.987500 MHz | Froquoncy

_Tnguar SINGLE : Level Olfsets ON

TETRA Adjacent Channel Power due to Modulation

Frequency Measured | F;uasflfmlr

hannel Number) VYalue

-75 kHz }-3) . | ] 7PASS
50 kHz (-2) ; PASS
25 kHz (-1) 1 PASS
+25 kHz (#1) 3 X FASS
#50 kHz (+2)

#75 kHz (+3)

Average Tx. Power: 3981 dBm

N
Chonnel |

+25kHz
(+1)
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(Némko

Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Set up photo |
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Nemko - .
eport Number; 272549TRFWL
Nemko Italy S.p.A. . .
Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Clause 90.210 Spurious emissions at the antenna terminal

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part
must comply with the emission masks outlined in this section. Unless otherwise stated, per paragraphs
(d)(4), (e)(4), and (m) of this section, measurements of emission power can be expressed in either peak
or average values provided that emission powers are expressed with the same parameters used to
specify the unmodulated transmitter carrier power. For transmitters that do not produce a full power
unmodulated carrier, reference to the unmodulated transmitter carrier power refers to the total power
contained in the channel bandwidth. Unless indicated elsewhere in this part, the table in this section
specifies the emission masks for equipment operating in the frequency bands governed under this part.

§ 2.1051 Measurements required: Spurious emissions at antenna terminals.

The radio frequency voltage or powers generated within the equipment and appearing on a spurious
frequency shall be checked at the equipment output terminals when properly loaded with a suitable
artificial antenna. Curves or equivalent data shall show the magnitude of each harmonic and other
spurious emission that can be detected when the equipment is operated under the conditions specified
in 82.1049 as appropriate. The magnitude of spurious emissions which are attenuated more than 20 dB
below the permissible value need not be specified.

Test date: 2014-11-05
Test results: Pass

—
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Set up photo
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Test data

809.0125 MHz
Marker 1 [LT113 REBl 100 kH= RF &ttt =30 dB
@Ref w1 41 .08 adBm VB L 100 HH=
40 .4 dBm 09 . 49899800 MH= ST 245 ms Uit odBm
“0-= 21.5 HB Of fsee t
-
=0
=20
10
1 1M
u}
—10
—1 1 —12.68 4dBm
TDF
—20
—30
SR PSR PV
WMWW«MWWMW
4o D S I
—-50
—-59 .68
Start 30 MH= 97 MH=.-~ Stop 1 GH=
D= te Os .NOV . 2014 14 :50:3236
Marker 2 CT113 RB L 1 MH= RF &+t +t o dB
@Ref Lv1 —a4z2 .24 dBm A= 1 MH=
10 4dBEm 2.2368472895 GH= ST 20 ms Um it B m
e 20 dB| Offset Y= |[[T113] —azl.24 dBm o
= .2365472395 GH=
a T TTT3 —as[: =I=I]
1.6813222845 GH=
—10
—-20
1M 1M
—-30
-0 1 L d
¢ MMW\MWWW ToE
_50 Py
e
VS
—50
—70O
e =1u
—g90
Start 1 GH= S00 MH=-~ Stop 10 GH=
D= te: Os.NOV .2014 15:16:51
Frequency Level measured Correction factor Detector Remarks
MHz
809.0125 - -- - - carrier
1613.226 -45.2 25.7 -13 peak
3236.472 -42.4 28.4 -13 peak

Page 26 of 49 |




Appendix A: Test results
Report Number: 272549TRFWL

@emko

Nemko Italy S.p.A. L .
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Test data

809.0125 MHz

RBW 10 kHz RF Att 40 dB
Ref Lvl VBW 30 kHz M xer -20 dBmr
45 dBm SWI 15 s Uni t dBm

45

17 dB| O fset ‘
40| i

30

20|

10|

- 10

D1 -13 dBm

- 20|

- 40

- 50|

- 55

Center 809.0125 MHz 50 kHz/ Span 500 kHz

Dat e: 4. NOV. 2014 16:44:11

Frequency Level measured Correction factor Limit Detector REMENES
dBm
MHz dBm dB
808.9375 216 17 -13 -
809.0875 -21.9 17 -13 -
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Test results

Report Number:

272549TRFWL

Specification: FCC 90

Test data

823.9875 MHz

Frequency

MHz
823.9875 -

Level measured Correction factor

Marker 1 C[T113 RE W 100 kH= RF &ttt 30 oB
Re f L1 40 .99 dBm =1 100 k=H=
40 .4 oBm 925 .05010020 MH= SHT 245 ms Um it B m
40 . &
21.5 HB Offodt -
=0
=0
10
1V IEK 1M
o
—10
—0 1 —1Z|.6 dBm
TDF
—Z20
—-30
ot
et nm st fura Mt Lo
— 40 | - Joad B vl
—50
_=a.8
Start 30 MH= a7 MH=-— Stop 1 GH=
Date: o5 .~NOv .2014 14:54:02
Marker 2 [T113 REB 1 MH= RF &ttt o oB
Re f L~1 —41 .55 4dBm VB 1 MH=
10 dBEm 3 .Z2Z30581168 GH= ST 20 ms Uit dBEm
10
20 dB| Offset Y= | [T113] —41/.55 dBm o
= .29058(116 GH=
E T [TT13 —Zg[.F0 dBm
1.64923360 GEH=
—10
=
—=20
1M A 1M&
—-30
—40 =
z e A TeE
_=0 e
] ] e
—-50
—-70O
—a0
—20
Start 1 GH= 200 MH=.- Stop 10 GH=
Date: os .~NOV .2014 15: 20 : 53

Detector

PK

RENETS

carrier

1649.298

PK

3290.5811

PK
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Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Test data

® RBW 10 kHz RF Att 40 dB
Ref Lvl VBW 30 kHz M xer -20 dBmr
45 dBm SwWir 15 s Uni t dBmr
17 a8 o fset ‘
40 T
30| ‘
20|
10
0
- 10|
D1 -13 dBm
- 20|
30 LA A
- 40|
- 50
7:RCem er 823.9875 MHz 50 kHz/ Span 500 kHz
Dat e: 4. NOV. 2014 16: 48: 55
Frequency Level measured Correction factor Limit Detector Remarks
dBm
MHz dBm (o]5]
823.9125 -22.7 17 -13 -
824.0625 -20.3 17 -13 -
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Test data

854.0125 MHz

Marker LT11 RBL 100 kH= RF &t t 30 dB
Ref w1 40 .72 dBm VB 100 kH=
40 dBm 854 .2084 16583 MH= ST 245 ms Umit g dBm
“0 21.1 HB Of fset
N
=0
20
10
1ME K 1Me
a
-10
—D 1 — 13| dBm
TDOF
—-20
-30
] [ VRS PSS O G Ao
_ano s ab b dp e en N O S Y
-50
—B0
Start =20 MHA=z=z 97 MH=zZ -~ Stop 1 GH=
Date: o5 .NOV .2014 14:27:15
Marker =2 [T113 RE L 1 MH= RF &ttt o aB
Ref w1 —4B .41 dBm B L 1 MH=
10 dBm =2.416882267 GEH= ST 20 ms Umit dBEm
10
20 4dB|Of fset Yo ([[T1] —4B8[.41 dBm o
3 .41686833687 GGH=
= T[T TT3 —=F PO ad5m
1. 7024081 GH=
—-10
—20
1M 1 Me
—30
—40
1 =2 SV NN | PSPV NI R VRV SNy
- w L
Th o
MM
—50
—70O
—80
E=]u]
Start 1 GH= 900 MH= .-~ Stop 10 GH=
D=te: O5 .m~NOw 2014 15 :24 : =30
Frequency  Level measured Correction factor | Limit Detector ~ Remarks
MHz dBm
854.01250 -- - -- PK carrier
1703.406 -47.0 25.7 -13 PK
3416.8337 -46.4 28.3 -13 PK
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Test data

854.0125 MHz

RBW 10 kHz RF Att 40 dB
Ref Lvl VBW 30 kHz M xer -20 dBmr
45 dBm swr 15 ns Uni t dBir

45

17.7 HB Offsét ‘
|

40

30

20

10|

- 10

D1 -13 dBm

- 20 -,

- 30|

- 40

- 50

- 55

Cent er 854.0125 MHz 50 kHz/ Span 500 kHz

Dat e: 4. NOV. 2014 14:48:16

Frequency Level measured Correction factor Detector Remarks
MHz dBm dB

853.9375 -21.5 17.7 -13 -

854.0875 -21.9 17.7 -13 -
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Nemko

Nemko Italy S.p.A.
Via del Carroccio 4, 20853, Biassono, ltaly

Test data

868.9875 MHz

49; Marker— 1 LT113 RBL 100 kH= RF &ttt 30 4B
Ref [IRVE] 41 39 dBm VB L 100 ~H=
40 oB8m 2569 . 75951304 MH=z ST 245 ms Umit 1 —Bm
40
21.1 {HB Of fset
o

30

=0

10

1M 1M

o
—10

o1 —13| g9Bm

ToOF
=lu]
o I\—\AJ\A-'V\J
MA%LJwa PO SN
MWWVW

T S T e TR
-50
-0

Start 20 MH= 97 MH= .~ Stop 1 GH=

D= te: 05 . ~NOv 2014 14:25:22

<%%>Ref Ll

10 dBm
10

Marke— 2 CT173

—45 .30
3.47034188

1 MH= RFE &ttt
1 MH=
a0 ms Umit

B m

20 dB| ODffset Y= ([T11 —45(.30 dBm -
3.47034188 GBH=
E T T TT73 —FE 5= dBm
1.73947Pp36 GSH=
—10
—20
1M e 1 e
—30
—4a0
= (P S P WY e PRE T DDV O
1 I M TDF
~=ap ¥ by
—50
-vo
—8o
—90
Start 1 GH= Stop 10 GH=
Date: 06 . NOV .20 1 15:27:32

Frequency Level measured Correction factor Detector Remarks
MHz
868.9875 - PK carrier
1739.47896 25.9 PK
3470.94188 28.2 PK
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Test data

868.9875 MHz

RBW 10 kHz RF Att 40 dB
Ref Lvl VBW 30 kHz M xer -20 dBmr
45 dBm swr 15 ns Uni t dBir

45

17.7 HB Offsét ‘
40| T

30

20

10|

- 10

D1 -13 dBm

- 20|

- 30— — i S—

- 40

- 50

- 55

Cent er 868.9875 MHz 50 kHz/ Span 500 kHz

Dat e: 4. NOV. 2014 15:01: 52

Frequency Level measured Correction factor Detector Remarks
MHz dBm dB

868.9125 -21.5 17.7 -13 -

869.0625 -20.6 17.7 -13 -
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Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Clause 90.210 Field strength of spurious radiation

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part
must comply with the emission masks outlined in this section. Unless otherwise stated, per paragraphs
(d)(4), (e)(4), and (m) of this section, measurements of emission power can be expressed in either peak
or average values provided that emission powers are expressed with the same parameters used to
specify the unmodulated transmitter carrier power. For transmitters that do not produce a full power
unmodulated carrier, reference to the unmodulated transmitter carrier power refers to the total power
contained in the channel bandwidth. Unless indicated elsewhere in this part, the table in this section
specifies the emission masks for equipment operating in the frequency bands governed under this part.

§ 2.1053 Measurements required: Field strength of s purious radiation.

(a) Measurements shall be made to detect spurious emissions that may be radiated directly from the
cabinet, control circuits, power leads, or intermediate circuit elements under normal conditions of
installation and operation. Curves or equivalent data shall be supplied showing the magnitude of each
harmonic and other spurious emission. For this test, single sideband, independent sideband, and
controlled carrier transmitters shall be modulated under the conditions specified in paragraph (c) of
82.1049, as appropriate. For equipment operating on frequencies below 890 MHz, an open field test is
normally required, with the measuring instrument antenna located in the far-field at all test frequencies.
In the event it is either impractical or impossible to make open field measurements (e.g. a broadcast
transmitter installed in a building) measurements will be accepted of the equipment as installed. Such
measurements must be accompanied by a description of the site where the measurements were made
showing the location of any possible source of reflections which might distort the field strength
measurements. Information submitted shall include the relative radiated power of each spurious
emission with reference to the rated power output of the transmitter, assuming all emissions are
radiated from halfwave dipole antennas.

(b) The measurements specified in paragraph (a) of this section shall be made for the following
equipment:

(1) Those in which the spurious emissions are required to be 60 dB or more below the mean power of
the transmitter.

(2) All equipment operating on frequencies higher than 25 MHz.

(3) All equipment where the antenna is an integral part of, and attached directly to the transmitter.

(4) Other types of equipment as required, when deemed necessary by the Commission.

Test date: 2014-11-03, 2014-11-04
Test results: Pass

Special notes |

- The spectrum was searched from 30 MHz to the 10™ harmonic.
- All measurements were performed at a distance of 3 m.

— Only the worst data presented in the test report.

— Substitution method was used
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Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Test data

Vertical polarization, 30 + 10000 MHz, 809.0125 MHz

1.5iss087s =H=

Ferker 1 0710 BBl 100 kb= RE et 0 = >
o.15 aBm Ve 100 <H= S Rar Lyt
so0s.asss3sco rH= E 245 Lt Em 15 anm

1

Stop 10 Gr=z

Bl 1 e
PR

L it
P

A,J‘, T T e At ‘ : ; ‘4\,»;,— T PV A ( T p;;,,n_ e 2 AP
l\‘U‘L\H\W;IIWfV\LWI'\‘EMHH‘M\JI\WWU\U\}dﬂW‘\I\V\\\MM\J\I“J‘IM\I‘HM\\il&\‘\hM\Mh\\\l‘\WM‘lﬁ\‘\Mﬂ\Wﬂ\\l\lell‘]lMuM]ll[ﬂH‘\\MNNVWIM\J\\“\UI‘I‘I‘H”WJ\IHM‘VWN‘\W

. 'W\umh\”ﬂ‘“ﬂ"}\\Wh}l\\\'ﬂﬁ‘n“}\‘\;‘Hﬂ‘P‘Uf\\\‘\uh}i!i!IU‘J}‘M‘\“MIN‘W;!W'!l‘\‘]l‘}d\\i\lﬁd

- I

=

”}L‘Mi}\M\H'\‘}u‘\“mlﬂl\'ﬂ!h“M‘M’l)fﬂ!‘h‘}”\‘\l\'i'ﬂ\h‘\h‘NMr‘l‘C‘I‘P}ﬂ}\‘\“;}M‘l'm‘l\‘\\‘\!u“'liM‘fHu\T‘ "IM;‘\}‘\;}J‘MW“IN“}M 7

il

PR

T ——

:M

Frequency Level measured Correction factor Limit REMENES
MHz dBm erp dBm erp

809.0125 -- - -- -- carrier

1618.056 -51.6 10.4 -13 -

2427.645 -37.6 16.2 -13

3236.076 -30.5 19.0 -13 --
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Test data

Horizontal polarization, 30 + 10000 MHz, 809.0125 MHz

< Maricer 16713 REL 100 kHz e = REW 1= RE AL o ws
EE R L > 59 aBm vaL 0k e L £1 22 om
- 245 ms asm

?[ - j -
| B YT Eun \wwuwmmmwmwwwwu
" i mmnmmmmuwmmw\uumwwwwwmwuwumwmuwuwmmmuwu.xmm* IR,
IINWW\W‘}\‘}‘h\”'ﬂ\'lll\\‘}‘w\‘mewwwa U

s I O T e
R T S Py Sy} -89

. WVT}‘Cu‘l‘flﬂ"llu‘“\‘du\W‘ﬂ“\ U\Hd‘lllll\I‘\H‘HMMI‘H\\‘“\“MWI\NHHMUIIM‘”N\M\"ﬂl“lHWﬂ(‘M\m\‘\u‘l\l’h\"‘h“};\MWﬂl“!\‘}uﬂ‘l"Jh‘!uhhhl'“h“\L‘“J\‘M\'\W‘H‘\\‘WﬂllN‘I“\LW};”‘N‘\“}"!}“\}W‘M‘\M}HMI\ o

Frequency Level measured Correction factor Limit Remarks
MHz dBm erp dB dBm erp

809.0125 -- - -- -- carrier

1618.169 -50.5 104 -13 -

2427.110 -43.9 16.2 -13

3236.142 -29.7 19.0 -13
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Test data

Horizontal polarization, 30 + 10000 MHz, 823.9875 MHz

100 keHz FE ALl 10 =B T Marker 10713 REL 1oMH2 RT AL o u=
00 k- BT Rer L s . Ve :

a5 m=

~\ i I A | Th [ lJ‘IMW‘M‘M‘Iu\‘I‘Mmh\\\
ol ! WW IR, .-
‘W\H”\H}‘l‘\'ll'\\“ ‘L‘ “‘“\”llWH‘\M‘H\WIMWH‘\H“\W'l'muhMuuVﬂ'llHhm\ MUUII(Mtl\H‘WIWI\UHHHHWIMWHIN\\
ik , | uhHUI!I'll‘}M‘\“IlWJ‘[‘WM‘HIH“WI”HW\\hlu!lll‘ﬂ“\“\\M[lll\;‘”\‘h‘wl\’h\lﬂ”‘l\u\‘NM‘M‘\f;\}\llw'ﬂ’l‘M‘}}fl‘%'ﬂY‘\‘\T\“\‘i\’i\‘U‘W‘!‘M\’h‘\]u\}\M‘W‘1‘1‘\”\‘\1]\\%?‘\“h&‘}}\ﬂ\(Ih\ldi\l\h}d\h}W}wi}wh‘\hﬂwﬂwM‘M‘M}}H!'W‘I\

il

Aﬁﬁ

I
|

:i

i mwwwwmrmwu‘mmw i umﬂmwmmwmwm il

Level Correction imi Detector
Frequency measured factor Remarks
MHz dBm erp dB
823.9875 -- -- -- -- carrier
1648.0501 -52.4 10.6 -13
2471.9318 -42.9 16.3 -13
3295.7835 -29.9 19.2 -13
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Test data

Vertical polarization, 30 + 10000 MHz, 823.9875 MHz
; onlixa
A e, L T - m 3\ A e s h e \HH\HH‘\H“H‘ -
il bl W‘“,,"M"MM‘H\W‘NNMM\H\‘“\‘H\‘NIMIWUM‘NM/II'(IJM‘H\‘H‘ml“!l\l“\Wu\W\h}'ll‘ﬂ\\h‘“\f\hH\W\J];L;‘MHU YL .-
‘m}}L\l‘ll‘\U}UM‘H\\‘}U}‘I\'\W“}“‘h}w\\\ﬂIW}LH‘Ml’hl'llhV“‘\‘}“}lwMHUhh}nmlmwwHmH\\ALM 1 A il
o m”‘ H " « it “H\\‘ﬂ\‘ﬂ“l‘l‘\‘\;\}‘w‘l\WI\‘}‘WI;}“U‘“JMM‘“Ul;\‘;g"‘ﬂl1‘H‘\"JMWIINMM;\;ﬂ”" “N‘}W\m‘MILWHW“W‘MM‘TTL‘\“HM‘NN}}i\li\\'ﬁ)‘l\\"\“‘1}\“\10(\W‘Mﬂ";}H’lKIW‘\“‘I\J‘;MW“I‘J\‘\‘T;!I;ll”"\"\uhm\\;ll;M‘l‘ |
Level Correction
Frequency measured factor REINENES
MHz dBm erp dB
823.9875 -- -- -- -- carrier
1648.0701 -52.8 10.6 -13 --
2337.0360 -55.7 15.4 -13 --
2472.0298 -42.7 16.3 -13
3296.0961 -30.0 19.2 -13
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Test data

Horizontal polarization, 30 + 10000 MHz, 854.0125 MHz

Marker 1 [T13 RBM 120 kM= RE ALt 10 s
i P
S S5 ane S R L nee

T

il

il

|

80— —

\\‘Hll\'llﬂl‘wH“‘“Jﬂ\'ﬂ‘hj\“}‘W“ll'ﬂl'{“\“}dM‘\I'IIIWM“M\‘M!

aof

~100]

I

A

. I FOURT St fo
I
I
i i i

,, kot ‘ ,»‘ . ‘ o . 7:/u m\»_ S w‘/ I \M" ] 4 m I;M] -‘
U UL L L L1 L L L Ll il 'hh

PO i

i ‘ MiM\‘uﬁW\fl“hT\”}\}M‘I}“}“\;\[Wﬂl'JX‘U?!TMMM‘ﬂ‘h‘\‘!ﬂﬂ\‘W\H‘\\\mw

L (L LA A

i

I

uu:u:mnuw

Wl
& i

i

L LR

Mlll\'J‘[\HUIT\‘I}T IWWWl\'ﬂMMWWJX\\M\W\JHI“\I\IH“M “

il
g

| il

Level Correction Detector
Frequency measured factor Remarks
MHz dBm erp dB dBm erp
854.0125 -- -- -- carrier
1707.9919 -53.0 11.0 -13
2562.0661 -40.2 16.6 -13
3415.8777 -31.2 19.8 -13
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Test data

Vertical polarization, 30 =~ 10000 MHz, 854.0125 MHz

o 6. 78874581 Moe B TT *”’“’ o S P B ob T _ 1‘
[
T
S e il e
wlmmmumwwu‘wumwMu;Imw‘\m»nwuwwwWl'\umw!m 110 e

N wwwwn‘w.w‘uuwwmmwwm;umwmwuwhlwu‘wwwwmuﬁawufww “du;u\wwmwmwu\mw\“ﬂwuw.wwwmmw‘u L1 L i |

IS S

il

|

W

\UUMI\W\’H«MW’NMFHWWMWW‘ |

}"}WHW) LN

| il

Level Correction
Frequency measured factor REINES
MHz dBm erp dB
854.0125 -- -- -- -- carrier
1707.9819 -51.5 11.0 -13
2562.0472 -39.1 16.6 -13
3416.0481 -30.5 19.8 -13
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Test data

Marker 1 [T13 FEU 120 KHe
z 5 oo 150 kH=-

FE AL 10 B

Horizontal polarization, 30 + 10000 MHz, 868.9875 MHz

Marker 2 [T13 FEU 1 oHHe FE AL o oue
- - o= o

b il
AU L

]l JNIM(IMVMWWH

Ll

i
Su 245 ms Unit asm s c s = Un
j = aboaibis [am
‘ L
- 3 | 3 Il -
| e L U D T
_— \ A AP
~ i
i
Star I S B ER= ER S B =R
- av.e - v -
- Re At a - At a
L e L = e
an o e [y =Y an az e o e [y =Y
i —a5l.oo oem o —zol.os oem
Sr= srE0102z o
P 7
PR T{Tas
I

e

Level Correction
Frequency measured factor RENES
MHz dBm erp dB
868.9875 -- -- -- -- carrier
2606.9499 -43.4 16.7 -13
3476.0100 -28.9 19.7 -13
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Test data

Vertical polarization, 30 =~ 10000 MHz, 868.9875 MHz
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Level Correction imi Detector
Frequency measured factor Remarks
MHz dBm erp dB
868.9875 -- -- -- -- carrier
1737.9699 -56.6 11.2 -13 --
2606.9699 -40.9 16.7 -13
3475.8697 -31.3 19.7 -13
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Report Number: 272549TRFWL
Nemko Italy S.p.A.

Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Clause 15. 209 Field Strength, continued |
Set up photo |

Log periodic antenna (30MHz + 1000 MHz)
measurement distance: 3 m

Log periodic antenna 1000 MHz + 10000 MHz)
measurement distance: 3 m
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Via del Carroccio 4, 20853, Biassono, ltaly

Appendix A: Test results
Report Number: 272549TRFWL

Specification: FCC 90

Clause 90.213 Frequency stability

Unless noted elsewhere, transmitters used in the services governed by this part must have a minimum
frequency stability as specified in the following table.
Frequency range | Fixed and base Mobile stations
(MHz) stations Over 2 W output power 2 W or less output power
Below 25 100 100 200
25-50 20 20 50
72-76 (5) 2.5 - 50
150-174 50 5 50
216220 1.0 - 1.0
220222 0.1 15 1.5
421-512 25 5 5
806—809 1.0 15 1.5
809-824 15 2.5 2.5
851-854 1.0 15 1.5
854869 15 2.5 2.5
896—901 0.1 15 1.5
902928 2.5 2.5 2.5
929-930 15 - —
935-940 0.1 15 1.5
1427-1435 300 300 300
Above 2450 - - -
The units are in ppm
Test date: 2014-11-05
Test results: Pass

None

Special notes |
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Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Clause 90.213 Frequency stability, continued
Test data, continued |

Conditions Frequency (MHz) Offset (ppm)
+60°C 809.012513 0.0164
+50°C 809.012482 -0.0225
+40°C 809.012516 0.0195
+30°C 809.012479 -0.0256
+20°C (85% voltage) 809.012520 0.0245
+20°C (115% voltage) 809.012524 0.029
+20°C 809.012520 0.0252
+10°C 809.012517 0.0214
0°C 809.012514 0.0175
-10°C 809.012488 -0.0149
-20°C 809.012485 -0.0187
-30°C 809.012480 -0.0248
- F -F
Offset calculation; ~Mesuwred ~ réference o q (96
Freference

Conditions Frequency (MHz) Offset (ppm)

+60 °C, Nominal power 823.987515 0.0177
+50 °C, Nominal power 823.987517 0.0200
+40 °C, Nominal power 823.987518 0.0216
+30 °C, Nominal power 823.987521 0.026
+20 °C, Nominal power 823.987519 0.0229
+20 °C, 115 % power 823.987481 -0.0237
+20 °C, 85 % power 823.987482 -0.0221
+10 °C, Nominal power 823.987519 0.0232
0 °C, Nominal power 823.987517 0.0203
=10 °C, Nominal power 823.987487 -0.0163
=20 °C, Nominal power 823.987482 -0.0224
=30 °C, Nominal power 823.987476 -0.0292

Offset calculation: " Mesres ~ Freference x110°

reference

Test data, continued
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Via del Carroccio 4, 20853, Biassono, ltaly

Appendix A: Test results

Report Number: 272549TRFWL

Specification: FCC 90

Clause 90.213 Frequency stability, continued |
Test data, continued |

Conditions Frequency (MHz) Offset (ppm)

+60 °C, Nominal power 854.013002 0.5879
+50 °C, Nominal power 854.012912 0.4823
+40 °C, Nominal power 854.012820 0.3748
+30 °C, Nominal power 854.012702 0.2359
+20 °C, Nominal power 854.012597 0.1137
420 °C, 115 % power 854.012404 -0.1129
+20 °C, 85 % power 854.012406 -0.1104
+10 °C, Nominal power 854.012422 -0.0916
0 °C, Nominal power 854.012390 -0.1294
-10 °C, Nominal power 854.012341 -0.1866
—-20 °C, Nominal power 854.012301 -0.2331
-30 °C, Nominal power 854.012252 -0.2907

Offset calculation: Mesret ~ Fromene x1[10°
F

reference

Test data, continued

Conditions Frequency (MHz) Offset (ppm)
+60 °C, Nominal power 868.988042 0.6235
+50 °C, Nominal power 868.987926 0.49
+40 °C, Nominal power 868.987809 0.3553
+30 °C, Nominal power 868.987714 0.2466
+20 °C, Nominal power 868.987403 -0.1118
+20 °C, 115 % power 868.987404 -0.1102
+20 °C, 85 % power 868.987406 -0.1083
+10 °C, Nominal power 868.987419 -0.0937
0 °C, Nominal power 868.987375 -0.1436
=10 °C, Nominal power 868.987328 -0.1976
=20 °C, Nominal power 868.987299 -0.2313
=30 °C, Nominal power 868.987244 -0.2946

Offset calculation: " Mesres ~ Freference x110°

reference
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@emko

Set up photo |
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Nemko - .
eport Number; 272549TRFWL
Nemko Italy S.p.A. . .
Via del Carroccio 4, 20853, Biassono, Italy Specification: FCC 90

Clause 90.219 Use of boosters

Licensees authorized to operate radio systems in the frequency bands above 150 MHz may employ
signal boosters at fixed locations in accordance with the following criteria:

(a) The amplified signal is retransmitted only on the exact frequency(ies) of the originating base, fixed,
mobile, or portable station(s). The booster will fill in only weak signal areas and cannot extend the
system's normal signal coverage area.

(b) Class A narrowband signal boosters must be equipped with automatic gain control circuitry which will
limit the total effective radiated power (ERP) of the unit to a maximum of 5 W under all conditions. Class
B broadband signal boosters are limited to 5 W ERP for each authorized frequency that the booster is
designed to amplify.

(c) Class A narrowband boosters must meet the out-of-band emission limits of 8§90.210 for each
narrowband channel that the booster is designed to amplify. Class B broadband signal boosters must
meet the emission limits of §90.210 for frequencies outside of the booster's designed passband.

(d) Class B broadband signal boosters are permitted to be used only in confined or indoor areas such as
buildings, tunnels, underground areas, etc., or in remote areas, i.e., areas where there is little or no risk
of interference to other users.

(e) The licensee is given authority to operate signal boosters without separate authorization from the
Commission. Certificated equipment must be employed and the licensee must ensure that all applicable
rule requirements are met.

(f) Licensees employing either Class A narrowband or Class B broadband signal boosters as defined in
§90.7 are responsible for correcting any harmful interference that the equipment may cause to other
systems. Normal co-channel transmissions will not be considered as harmful interference. Licensees will
be required to resolve interference problems pursuant to 890.173(b).

Test date: ---
Test results: N

' Special notes |

None
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Appendix B: Block diagrams of test set-ups

Radiated emissions set-up
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